eﬁ.‘ﬁe‘?"‘:‘/

BP 411 ab Serienr. 7591758

RH

PARTS NO.7314981P000 04/07/05


rroppolo
Textfeld
BP 411 ab Serienr. 7591758



7314 310A
1314 105A o

1314 200A—_ -
1314 2108 Al

1314 220E .

7314 230E . 1314 400C

7314 3308 e
P = ilE

1314 2454 dillie

HS041P -1 04/07/05



NO.| PART NO. PART NAME [ Q'ty|DESCRIPTION| FROM __ UP TO SERIAL NO. | REMARKS
1 73141051 001 CASE 1 NO.06103
1 ]7314 1051 000 CASE 1 NO.06102
2 | 7314 1052 001 CASE 1 NO.06103
2 | 7314 1052 000 CASE 1 NO.06102
3 10550 0006 020 PIN spring 2 _|6>x<20
4 | K814 0108 070 BOLT 2 _|M8><70
5 | K814 0108 050 BOLT 4 [M8><50
6 | K814 0108 040 BOLT 2 _|M8><40
7 | F301 0108 000 NUT 10 [M8
8 17953 1004 000 CAP 1
9 |K712 0110012 BOLT 1 |M10x<12
10 | 0833 0001 000 WASHER 1 |Swi10
11 | 7314 1053 000 GUARD 1
12 | 0834 0030 080 CAP 1 1SC308
13 | K814 0108 055 BOLT 2 _|M8>55
14 10834 0035 070 CAP 1 |SC 35-7
NO.1 NO.2
HS041P 1 08/12/05



s

G

(G

5

i

NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 |7314 2001 000 1 SHAFT 1
2 | 7314 2004 000 16 GEAR 1
3 | 7314 2006 000 27 GEAR 2
4 | 7308 2115 000 SHIM 2
5 | 0740 0001700 {C RING 2 |[S17
6 | 0750 0060 030 BEARING 2 (6003
7 10840 1017 307 SEAL 1 [UE17307
HS041P 2 04/07/05



NO. | PART NO. PART NAME | OQ'ty|DESCRIPTION| FROM _ UP TO SERIAL NO. | REMARKS

1 7314 2104 000 40 GEAR 1

2 | 7314 2106 000 B SHAFT 1

3 17314 2107 000 30 GEAR 1

4 |7314 2108 000 24 GEAR 1

5 7314 2109 000 COLLAR 1

6_ 10740 0002 000|C RING 1 [S20

7 17308 2115 000 SHIM 1

8 10750 0062 030 BEARING 216203

HS041P 3 04/07/05




NO. PART NO. PART NAME | O'ty[DESCRIPTION| FROM __UP TO SERIAL NO. |REMARKS
1 10750 0062 030 BEARING 2 16203
2 108401017 357 SEAL 1 JUE17357
3 17314 2221 000 2Comp SHAFT 1
HS041P 4 04/07/05




NO.7170682~NO.7170791

\_—

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ___UP TO SERIAL NO. | REMARKS
1 | 7314 2315 000 3Comp. SHAFT 1 NO.7170681
1 | 7314 2315 100 3Comp SHAFT 1 D |NO.7170682 NO.7170791
1 | 7314 2315 101 3Comp SHAFT 1 D INO.7170792
2 | 7314 2306 000 14 GEAR 2 NO.7170681
2 | 7314 2306 100 14 GEAR 2 D |NO.7170682 NO.7170791
2 | 7314 2306 000 14 GEAR 2 D _[NO.7170792
3 | 7314 2307 000 SPRING 2 NO.7170681
3 | 7314 2307 100 SPRING 2 D |NO.7170682 NO.7170791
3 | 7314 2307 000 SPRING 2 D INO.7170792
4 | 7314 2311 000 CLAW 2
5 | 7205 2108 000 SHIM 2 NO.7170681
5 | 7314 2319 000 SHIM 2 D |NO.7170682 NO.7170791
5 | 7205 2108 000 SHIM 2 D INO.7170792
6 | 0740 0002 300 |C RING 2 _|S23 NO.7170681
6_| 0740 0002 200 |C RING 2_|S22 D |NO.7170682 NO.7170791
6 | 0740 0002 300 |C RING 2 _|S23 D INO.7170792
7 | K710 0608 016 |F BOLT 8 |M8x16 2410
8 | 0796 0222 520 |D BUSH 2 |22>25><20 D |[NO.7170682 NO.7170791
NO.1,2,3,5,6,8
HS041P 5 06/12/04




NO.| PART NO. PART NAME | Q'ty|DESCRIPTION| FROM _ UP TO SERIAL NO. | REMARKS
1 7314 2451 001 PIPE 2 NO.06103
1 7314 2451 000 PIPE 2 NO.06102
2 | 7314 2426 000 4 SHAFT 2
3 | 7314 2403 001 37 GEAR 2
4 | 7314 2408 000 COLLAR 1
5 | 7314 2409 000 COLLAR 2
6 | 0750 0060 050 BEARING 4 16005
7108401025 478 SEAL 2 |UE25478
8 7953 1407 000 C WASHER 2
9 10741 0004 700 |C RING 2 [H47
10 | K710 0108 020|F BOLT 8 [M8><20
12 10830 0500 550 |O O-RING 2 _|S-55
NO.1 P1 NO.1 NO.2

HS041P 6 08/12/05



NO. PART NO. PART NAME Q'ty IDESCRIPTION] FROM  UP TO SERIAL NO. | REMARKS
1 7314 3111 000 FORK 1
2 | 7314 3112 000 SHAFT 1
3 | 7305 3008 000 SPRING 1 |#130
4 10800 0000 800 BALL 1 |5/16
5 |7314 3115 000 LEVER 1
6 10840 1014 246 SEAL 1 |JUE14246
HS041P 7 04/07/05




NO. PART NO. PART NAME Q'ty |IDESCRIPTION] FROM  UP TO SERIAL NO. |REMARKS
1 |7314 3301 000 FORK 2
2 10840 1014 246 SEAL 2 |UE14246
3 ]0550 0006 022 PIN spring 2 |lpb6=<22
4 17314 3313 000 ARM 2
HS041P 8 04/07/05



NO. PART NO. PART NAME | Q'ty |DESCRIPTION| FROM __ UP TO SERIAL NO. [REMARKS
1 | 7314 4001 000 HOLDER 1
2 | K700 0106 016 [F BOLT 4 |M6>=<16(7T)
3 [7953 1212 000 Assy A BRAKE ASSY 1

3-1 17953 1213 000 DRUM 1

3-2 17953 1213 300 PACKING 1

3-3 ] 7953 1213 400 PACKING 1

3-4 17953 9901 000 SHOE SET 1
4 10740 0001 400 |C RING 1 |S14
5 [F204 0106 012 BOLT 3 |M6x<12

HS041F 04/07/05





